
FOR  SHUFFLEBOARD

INSTRUCTION  MANUAL

1

2

3
3

2

1



 #17

  Leg 01(with door)
  1 pc

 #16

4 pcs 
Screw F3*12mm 

 #15 #14

Metal cover

1 pcs

 #11

ASSEMBLY INSTRUCTION

 6 pcs

each 4 pcs

2 pcs
  Leg 02(no door)

3/8"*23mm Washer
12  pcs

        Leg Leveler

Red and blue puck
12 pcs

3/8"*2-3/4" Bolt

 #2

Wood cap
    4 pcs 

Wooden scorer
2 set 4   pcs

Screw F4*1-1/2"  

 #3  #4  #5

 #10 #9 #8 #7 #6

  Wrench
    1 pc

 #12

    1 set
Handle

 #13

Shuffleboard speed wax

Cabinet Half
  2 pcs

 #1

2 set

 #18  #19

Nut
12 set

 #20

Copper tenon

    4 pcs

2 pcs
Playfield Half

15*28mm Washer
4 pcs2 pcs

360mm Rod

 #22  #23  #24  #25

 #29 #28 #27 #26

 #21

12 pcs
1/4"*3/4" Bolt

6 pcs
5/16"*10mm Bolt

3 pcs 6 pcs

Nut    
4  pcs

Allen wrench 4mm
             1 pcs

Metal plate Metal plate

1/4"*16mm Washer
16 pcs

  Wrench 19mm
    2 pcs

 #30

Screw 5/16"*1-1/4"  
32  pcs 

 Climate Adjuster
4  pcs



ASSEMBLY INSTRUCTION

Step 2:
* Turn the cradle half with 2 legs assembled right side up, turn the other cradle half right side up and
   connect 2 cradle halves together with copper tennon(#18), then attach them together with bolt(#6),
   whsher(#7) and nut(#19).
Attention: Do not allow the weight of the table to rest on the side of the legs when turn it right side up.

Step 1:
* Attach leg o1(with door) and 2PCS leg 02 (no door) (#3) to cradle halves with bolt(#6),washer(#7)and
   nut (#19) as shown in the diagram. Please pay attention the position of each leg and the door of leg 01
   should be face the end of cradle half.
* Attach leg leveler(#5) to legs.

 #3 #5

 #2

 #6

 #1

 #3

 #3
 #7

 #19

 #2

 #6

 #7
 #19

 #18



 #25

 #24
 #28  #27  #26

 #22  #23

 #29

Step 3. Assembly Of Playfield
   1>. Take rod(#26) and washer(#27) and nut(#28) to connect 2 playfield halves(#4) together.
   2>. Attach metal plate(#24) and metal plate(#25) to plafield with bolt(#22) and washer(#29).
   Note: each metal plate(#24) should be with 2PCS metal plates(#25) underneath, the 2 holes
             on each metal plate(#25) should be in line with the 2 outer bolt holes on each end of the
             metal plate(#24).
  3>. Attach bolt(#23) on metal plate (#24), adjust the 6 bolts(#23) to have them screwed tigher
        and looser to level 2 playfield halves.

 #4

ASSEMBLY INSTRUCTION

 #15

 #304>. Attach climate adjuster(#30) onto the underside of the
      playfield with screw(#15).



  Step 5. Assembly of slide scorer, leg door handle and metal cover
  * Attach door handle(#13) to leg 01 (#2) with the bolt packed with door handle.
  * Attach wooden scorer(#9) to the cabinet with screw (#10).
  * Take wood cap(#11) to cover screw holes of scorer post.
  * Attach metal cover (#17) with screw (#16).

 #2

 #16

 #17

 #9

 #10

 #11

 #13

1

2

3

3

2

1

ASSEMBLY INSTRUCTION

1

2

3

3

2

1

Step 4.
Place the playfield into table cradle。

 #4


	1
	2
	3
	4
	5

